


INCLINATION

Adjustable Split-Level Computer Desk
With Tilting Ergonomic Keyboard

Part Drawing Description Qty Part Drawing Description
P14 CPU Rail 1EA
Monitor Platform 1EA
P15 \ CPU Foot 2 EA
Keyboard Platform 1EA
P16 N\ / 'CPU Platform 1EA
i y .
Left Monitor Insert 1EA Hardware List )
A 9/16"Socket Screw 24 EA
Right Monitor Insert 1EA
1-7/8" Socket Screw 8 EA
Left Keyboard insert 1EA A2 4 EA
A3 % Wood Screw 3 EA
Right Keyboard insert 1 EA
1-1/4” Socket Screw 2 EA
Keyboard Bracket 2 EA 2-3/8" Socket Screw 4 EA
C ‘\C?)" Square Nut 8 EA
Hinge Bracket 2 EA o,
p &) Locknut 4EA
E ., Flat Washer 8 EA
P9 Stability Panel 2 EA
F <£C OB  Lock Washer 2 EA
’ (External Tooth)
P10 Crossbrace 2 EA G @ Plastic Knob 2 EA
H @ Plastic Grommet 1EA
Leg Receiver 2 EA
J @ Glide 6 EA
P12 / Keyboard Security Rail 1 EA K \ Allen Wrench 1EA
L % Wrench for Locknut 1EA
P13 / Wrist Rest 1EA




INCLINATION

Assembly Diagram

ReEAD THROUGH INSTRUCTIONS FROM BEGINNING

TO END BEFORE STARTING TO ASSEMBLE UNIT.

llustration # 1

We recommend that you assemble this unit on a table.

Tools required: Adjustable Crescent Wrench

1.)Identify and Separate all the
Parts and Hardware.

2.)Place the Monitor Platform
(P1) with the insert nuts facing
up. Attach 1 each Left Monitor H
Insert (P3) and 1 each Right y
Monitor Insert (P4) using
4 each (B) screws. :
(Finger tighten only)

\
3.)Attach Crossbrace (P10) \

between the Upper Inserts
(P3 & P4) using 2 Screws (Al)
as shown in illustration #1.

DR CoA 0 R A0
(B) Screw M6 X 2-3/8”
For Scale only

[00O0CaOCArRNron0ny
(A1) Screw M6 X 1-7/8" @
For Scale only

©)) T

11
T

T 1
-

(A) Screw M6 X 9/16”
For Scale only

4.) Attach Stability Panel (P9) to the
Left and Right Monitor Inserts
(P3 & P4) using 4 Screws ( A) as
shownin illustration #2.

A\v4

N—

oooooavap
—V

|
=

Illustration # 2

Do not use unless all screws are tight. At least every six months, check all screws to be sure
they are tight. If parts are missing, broken, damaged, or worn, stop use of the product
until repairs are made by your dealer using factory authorized parts.

3




5.)Place the Keyboard Platform (P2) with the insert nuts ? lllustration #3

facing up. Attach Keyboard Security Rail (P-12)
to the Keyboard Platform (P-2)
using 3 screws (A3) .

6.)Attach Wrist Rest Pad (P-13) to
the Keyboard Platform (P-2)
using 2 Screws (A4) as shown in
illustration #3.

(A3) Screw #6 X %2
For Scale only

H}||||||||||||||||||||||||||||||||||||||n

(A4) Screw M6 X 1-%4”
For Scale only

7.)Attach 2 each Keyboard Brackets (P-7) to the Keyboard Platform (P-2)
using 4 Screws (A) as shown in illustration #4.

pmw  ©f |

(A) Screw M6 X 9/16” (D) Lock nut
For Scale only For Scale only

(E) Flat Washer
For Scale only

[llustration #4

8.) Attach 2 each Hinge Brackets (P-8) to the
2 each Keyboard Brackets (P-7) using 2
Screws (A), 2 Flat Washers (E), and 2
Lock Nuts (D) as shown in illustration #4.



@ fpm (G

(A) Screw M6 X 9/16”

For Scale only (E) Flat Washer
For Scale only

9.)Place the Keyboard Platform (P2)

with the insert nuts facing up.Attach 1
Left Keyboard Insert (P-5) and 1
Right Keyboard Insert (P-6) tothe 2
each Keyboard Brackets (P-7) using
2 Screws (A), 2 Flat Washers (E),
and 2 Lock Nuts (D) as shown in
illustration #5.

10)Attach Left Keyboard
Insert (P-5) and Right
Keyboard Insert (P-6) to
2 each Hinge Brackets
(P-8) using 2 Knobs (G),
2 Lock Washers (F), and
4 Flat Washers (E) as
shown in illustration #5.

/\
[

e 0 o 0 0 © 0 o

[ V2
@ | }
O | .
o =al (D) Lock nut

(F) Lock Washer For Scale only
For Scale only

Illustration #5

T

(A) Screw M6 X 9/16”
For Scale only

11) Attach Stability Panel (P9) to
Left Keyboard Insert (P-5) and
Right Keyboard Insert (P-6)
using 4 Screws ( A) as shown
in illustration #6.

Illustration #6






